
FINAL REPORT 

NORTHSHORE REGIONAL WASTEWATER REUSE 

WATER SUPPLY AND FLOOD CONTROL PLANNING STUDY 

PREPARED FOR 

SAN PATRICIO MUNICIPAL WATER DISTRICT 

INGLESIDE, TEXAS 

AND 

TEXAS WATER DEVELOPMENT BOARD 

Prepared By 

lill.BDR ENGINEERING, INC. 

IN COOPDATIOH Wl1'H: 

SAN PATRICIO COUNTY DRAINAGE DISTRICT, SAN PATRICIO COUNTY, 
THE CITIES OF ARANSAS PASS, GREGORY, TAFI'. INGLESIDE, PORTLAND 

ODEll, INGLESIDE ON THE BAY AND REYNOLDS METALS COMPANY, 
OCCIDENTAL CHEMICAL CORPORATION AND E.I. DUPONT DE NEMOURS. 

OC'l'OBD 111N 



NORTHSHORE REGIONAL WASTEWATER REUSE, 
WATER SUPPLY, AND FLOOD CONTROL 

PLANNING STUDY-- SAN PATRICIO COUNTY, TEXAS 

Prepared for: 

The San Patricio Municipal Water District 
[...]
SPMWD's system which depends upon the CC/LCC System. In addition, since a part of the 

City of Portland's wastewater is discharged into Green Lake, which is an integral part of the 

drainage and floodwater management system of San Patricio County, affecting the Cities and 

Extraterritorial Jurisdictions of Gregory and Portland, and industrial and agricultural areas of 

eastern San Patricio County, it is highly desirable to evaluate the potential for the development 

of flood management plans for the Green Lake outfall system and adjacent water courses which 

would reduce flood elevations and perhaps increase water supply for golf course irrigation in the 

Northshore area. 

An evaluation was made of lowering the Green Lake outfall structure to a calculated level 

to reduce flooding frequency and at the same time utilize flows into Green Lake to satisfy 

irrigation needs. In this way, supplemental irrigation supplies from the drainage system could 

perhaps contribute to increasing the overall regional water supplies, reduce the demands upon 

1-7 



the present system, and accomplish some of the water conservation requirements of the TWC's 

March 1992 freshwater release order for the CC/LCC System. 

1.3 Study Area Description 

The primary study area is located in southeast San Patricio County and includes portions 

of the City limits of Portland and the extraterritorial jurisdictions of the Cities of Portland, 

Gregory and Corpus Christi. Highway access to the area is provided by U.S. 181, which enters 

Gregory from the northwest and extends southwesterly through Portland; SH 361, extending 

southeasterly from Gregory to Ingleside; and SH 35, extending easterly from Gregory to Aransas 

Pass. The study area is bounded on the South by Corpus Christi Bay. Deep water port access 

is provided to the eastern portion of the Northshore area from Corpus Christi Channel via the 

La Quinta Channel and La Quinta Turning Basin. A significant industrial complex, including 

Reynolds Metals Company (Reynolds), E. I. DuPont De Nemours & Co. (DuPont) and 

Occidental Chemical Corporation (Oxychem), maintains access to this port facility. In addition, 

rail service is provided by the Southern Pacific tracks, which run parallel to U.S. 181 and SH 

361. 

The cities of the study area also include Ingleside, Ingleside on the Bay, Aransas Pass, 

Taft, Sinton, and Odem (Figure 1-2). 

The terrain in the area is primarily flat to slightly sloping (0 to 1 percent sloping generally 

from the west-northwest to the east-southeast). Open land outside the developed urban and 

industrial areas is used mostly for agriculture (crop production and grazing). 

Drainage for the major portion of the area (approximately 11 square miles) flows into 

Green Lake and its tributary channels (Figure 1-3). Approximately 70 percent of the watershed 

1-8 



NUECES B A Y 

GRAPHIC SCALE IN FEET 

4000 2000 0 4000 8000 
HORIZONTAL 

/ 

SUB-BASIN 
#5/ 

GREEN LAKE 

~us 
/ 

CHRISTl 8 A Y 

..... lill.--..---.-
NAlSiliTIIIDIII ENGINEI!RING, INC. ....-------1 

LiiWIIiUIIiW•-·SIIIOIJIR ....AW£a.M a.w-. Dal ..,. 

NORTHSHORE PLANNING STUDY 
GREEN LAKE DRAINAGE BASIN MAP 

FlGURE 1 -3 

3745-02 



concentrates upstream of the U.S. 181 and Southern Pacific Railroad crossings of the Green 

Lake Channel immediately south of Gregory. 

Soils consist primarily of sandy clay loam (Orelia series), clay loam (Raymondville series) 

and clay (Victoria series). Soils are very slowly permeable to slowly permeable and generally 

have a high shrink-swell potential (Ref. 6). The subsurface water table is relatively shallow and 

is moderately saline to strongly saline. 

Aerial photogrammetric mapping showing one foot contour intervals at a scale of one inch 

to 100 feet was funded by the San Patricio County Drainage District. Photographs utilized for 

the preparation of these maps were taken in January through March, 1993, and provided current 

topographic and planimetric information for the study analysis. 

1-10 



2.0 POTENTIAL FOR REGIONAL WASTEWATER EFFLUENT REUSE AND 
REGIONAL WASTEWATER TREATMENT 

The objectives of this section of the report are to: 

• Identify and evaluate alternatives for meeting a portion of the area's municipal 
and industrial freshwater needs through a regional effluent reuse system, and 

• Evaluate the feasibility of a regional wastewater collection and treatment system. 

2.1 Municipal and Industrial Wastewater Effluent 

2.1.1 Existing Major Municipal Wastewater Collection and Treatment Infrastructure 

Locations of existing municipal WWTP's in the study area are shown in Figure 2-1. 

2.1.1.1 Aransas Pass 

2.1.1.1.1 Collection System 

The City's collection system consists of fifteen (15) lift stations and collection lines ranging 

from 6-inches to 24-inches in diameter. Sub-areas of the system connect into 24-inch and 12-

inch gravity sewers that flow into the Ransom Island Lift Station located along Ransom Drive 

approximately 1,200 feet west of the wastewater treatment plant. Raw wastewater is then 

pumped in a 12-inch force main to the WWTP (Figure 2-2). 

2.1.1.1.2 Treatment Plant 

The City's treatment plant consists of an activated sludge extended aeration system in 

oxidation ditches, followed by clarification and chlorination prior to discharge of the effluent 

directly into Redfish Bay. The plant discharges under the following permits: 

2-1 



PAGE LEFT INTENTIONALLY BLANK 

2-2 



. , 
~1 

fto~t~.-ct~IA 
Mll1Di1Dt aall .,. 
....:It I, 1-) 

2.0 0.4e7 .... ;•..:=::~ 
o.m 0.128 o ... 30 IIID/'10 TIS 

2.1 1.1311 .... 20ICID/20TSS 

0.2 0 .... - ~·=':s~ .... I. ltN 

o.o 0.517 0.12 • ..,/ICim .. , o.o 0 . .., 0.07 ;·::~ 
• ...,... I'MS MIDI 01 ACTUM. F'\.01' (6: Ill 1M1.U18 fiUI CliP ITA POl DAY (CIPCJI). 

AU.. antat CITIIS UIID al IIECCMIJriDID ............ ¥.M.UE 01 100 ~-

'*'c 

~ /···!If ..... ,\ i . t 
II I 
\. / 
\..,,,!t ... 

SCALE IN FEET 

12000 6000 0 12000 24000 ........ ___ _ HORIZONTAL 

EI'IIID Al'ttll 17. 1111 r------------.--------; 
DPIIID MW:H 20, 1-

DPIIID .II.IC rt, , ... 

.::.tMll IMAOI 21, IWJ 

DPIIIID OCT. 31, , .. 

DPIIIIDPD. 28, 1 .. 

-u-.INC. 
W liN 

lill--
~ 

NORTHSHORE PLANNING STUDY 
WASTEWATER TREATIIENT PLANT LOCATION t.W' 

AGURE2 -1 



• 
0 

• 

LEGEND 

-<-
~ 

" ~ ' ,. 
~ "' 

"' <>-

EXISTING WW LIFT STATION 

FUTURE WW LIFT STATION 
(AS PER LIVE OAK RIDGE 
REGIONAL MASTER PLAN) 

EXISTING WWTP 

0 
0 oo 

'! 

"'-,~' 

'"' ',, 

~ 

0 

Q-

SCALE IN FEET 

-

~ 

'"' 
' 

" 

4000 2000 0 4000 8000 
HORIZONTAL 

noR I HR-.. • ... 
NAISIIITII ... ENGINDRJNG, INC. 
JRGDaiWhC·~ ---

NORTHSHORE PLANNING STUDY 
ARANSAS PASS WASTEWATER PUt.1PING AND 

TREATMENT INFRASTRUCTURE 

AGURE 2-2 



EPA NPDES Wastewater Permit No. TX0025682 
Renewed: March 22, 1992 
Expires: March 21, 1997 
TNRCC Permit No. 10521-02 
Expired February 16, 1993 
Currently in process of being renewed and amended. 

Permit limitations are as follows: 

Effluent Characteristic 

Average flow 
2-hour peak flow 
BOD5 

TSS 

2.1.1.2 Ingleside 

2.1.1.2.1 Collection System 

Discharge Limitations 

1.6 mgd 
3.1 mgd 
20 mg/L 
20 mg/L 

Ingleside's collection system consists of eight lift stations and collection lines ranging from 

6-inches to 24-inches in diameter. In addition to providing collection of municipal wastewater 

from the City, the system receives wastewater flow from the U.S. Navy's Homeport Facility 

(Homeport). A system of force mains, lift stations and gravity trunk lines extend from 

Homeport to collection lines that flow to the City's WWTP. All raw wastewater flows to the 

Eighth Street Lift Station located at the plant site (Figure 2-3). 

2.1.1.2.2 Treatment Plant 

The City's treatment facility consists of two separate 1 mgd plants. The original 1 mgd 

plant was placed into service in 1985. The plant uses a complete mix activated sludge process 

followed by clarification, chlorination, dechlorination and discharge of effluent directly to 

Kinney Bayou. 

2-6 



• 
0 

• 

LEGEND 
EXISTING WW LIFT STATION 
FUTURE WW LIFT STATION 
(AS PER LIVE OAK RIDGE 
REGIONAL MASTER PLAN) 

EXISTING WWTP 

'------

' I 
' / 

I 

4000 2000 0 4000 8000 
HORIZONTAL 

_.,. lill.---IIIC. 
~·~~INC.~ ---

NORTHSHORE PLANNING STUDY 
INGLESIDE WASTEWATER PUMPING AND 

TREATMENT INFRASTRUCTURE 

AGURE2 -3 



The newest 1 mgd plant is an extended aeration system in oxidation ditch, followed by 

clarification, chlorination, dechlorination and discharge of effluent directly to Kinney Bayou. 

Currently, the City is operating the original 1 mgd plant and has temporarily taken the 

oxidation ditch plant out of service. The plant discharges under the following permits: 

EPA NPDES Wastewater Permit No. TX0020401 
Renewal: March 20, 1990 
Expires: March 20, 1995 
TNRCC Permit No.: WQ0010422-001 

Permit Limitations are as follows: 

Effluent Characteristics 

Average flow 
2-hour peak flow 
BOD5 

TSS 
Ammonia-Nitrogen 
Dissolved Oxygen (minimum) 

2.1.1.3 Portland 

2.1.1.3.1 Collection System 

Discharge Limitation 

2.0 mgd 
Not Applicable 

10 mg/L 
15 mg/L 
3 mg/L 
4 mg/L 

Portland's wastewater collection system consists of eight lift stations and collection lines 

ranging from 6-inches to 24-inches in diameter. The system is currently divided into two service 

areas, one for the City's Main Plant and one for the Northshore Plant. Sub-areas of the Main 

Plant's service area combine into a 24-inch gravity trunk sewer, at West Broadway Avenue and 

Moore Avenue, that flows into the plant. The system serving the Northshore Plant flows into 

a lift station on East Broadway Avenue near Long Point Drive, and raw wastewater is pumped 

to the plant in a 12-inch force main (Figure 2-4). 

2-8 



• • 

NVCCCS 

'" 

MAIN 

LEGEND 
EXISTING WW LIFT STATION 

EXISTING WWTP 

GRAPHIC SCALE IN FEET 

- --3000 1 500 0 3000 6000 
HORIZONTAL 

NORTHSHORE PLANNING STUDY 
PORTLAND WASTEWATER PUMPING AND 

TREAn.1ENT INF"RASTRUCTURE 

AGURE 2-4 



The City is currently in the process of making improvements to the collection system which 

will allow abandonment of the Northshore Plant, with diversion of its raw wastewater to the 

Main Plant for treatment. The force main from the lift station on East Broadway A venue will 

be extended westerly to US 181, then southwesterly parallel to US 181 to the gravity trunk 

sewer in West Broadway that flows into the Main Plant. Construction of this rerouting project 

is scheduled for completion by the end of 1994. 

2.1.1.3.2 Treatment Plant 

The Main Plant uses the contact stabilization modification of the activated sludge process 

and includes grit removal, contact basin, clarifier, reaeration basin, aerobic sludge digester, 

sludge thickener and sludge drying beds. The effluent is disinfected by an aerated chlorine 

contact chamber and discharged directly into Nueces Bay. The Main Plant discharges under the 

following permits: 

EPA NPDES Wastewater Permit No. TX0055433 
Issued: March 22, 1992 
Expires: March, 21, 1997 
TNRCC Permit No. 10478-01 
Issued: March 25, 1994 
Expires: March 25, 1999 

Permit limitations are as follows: 

Effluent Characteristics 

Average flow 
2-hour peak flow 
BOD5 

TSS 
Dissolved Oxygen (min.) 
Declarination 

Discharge Limitations 
Final 

Interim 
2.5 mgd 
5208 gpm 
20 mg/L 
20 mg/L 
2 mg/L 
Required 

2-10 

(beginning 1/1/97) 
2.5 mgd 
5208 gpm 
20 mg/L 
20 mg/L 
5 mg/L 
Required 



The Northshore Plant uses the extended air activated sludge process, followed by 

clarification and chlorination prior to discharge of effluent directly into the Green Lake drainage 

channel, thence to Corpus Christi Bay in Segment No. 2481 of the San Antonio-Nueces Coastal 

Basin. The plant discharges under the following permits: 

EPA NPDES Wastewater Permit No. TX0089095 
Issued: March 7, 1992 
Expires: March 6, 1997 
TNRCC Permit No. 10478-02 
Renewed: October 31, 1991 
Expires: October 31, 1996 

Permit limitations are as follows: 

Effluent Characteristics 
Interim (through October 31. 1994) 

Average flow 
2-hour peak flow 
BODs 
TSS 
Dissolved Oxygen (minimum) 

Final (beginning November 1. 1994) 
Average flow 
2-hour peak flow 
BODs 
TSS 
Dissolved Oxygen (minimum) 

Discharge Limitations 

0.200 mgd 
400 gpm 
20 mg/L 
20 mg/L 
2.0 mg/L 

0.200 mgd 
400 gpm 
10 mg/L 
15 mg/L 
4.0 mg/L 

As previously mentioned, the City plans to abandon the Northshore plant and reroute its 

raw wastewater to the Main Plant for treatment by November 1, 1994. 

2-11 



2.1.1.4 Sinton 

2.1.1.4.1 Collection System 

Sinton's collection system consists of four lift stations and collection lines ranging from 6-

inches to 15-inches in diameter. Three additional lift stations are currently under construction, 

along with gravity collection lines, to serve the Rancho Chico, Buena Vista and Dodd 

Subdivisions, which will become part of the City's system. Sub-areas of the system are 

connected into a 15-inch gravity trunk sewer in Welder Street east of U.S. 77. The trunk sewer 

extends northward at the intersection of North Luque Street and Welder Street to the treatment 

plant on the south side of Chiltipin Creek and east of U.S. 77 (Figure 2-5). 

2.1.1.4.2 Treatment Plant 

The City's treatment plant consists of sedimentation/digestion in a combination clarigester, 

followed by biological treatment using two trickling filters (one high rate followed by one 

standard rate filter). Flow is then to a 3.3 acre facultative lagoon and two sedimentation ponds, 

totaling 7.17 acres of surface area. The lagoon system, which was constructed in 1983, provides 

approximately 34 days of detention time. Chlorination is not required prior to discharge. 

Effluent is discharged into Chiltipin Creek, thence to the Aransas River in Segment No. 2003 

of the San Antonio-Nueces Coastal Basin. The plant discharges under the following permits: 

EPA NPDES Wastewater Permit No. TX0024562 
Renewal: Administrative approval granted on November 4, 1993 
TNRCC Permit No. 10055-01 

Permit limitations are as follows: 

2-12 



• • 

--tail~-
'' ,, 

~01:;) cnCI tiE'SS•I? 
'"'<?ICII?r" 

Fo.-k 

LEGEND 
EXISTING WW LIFT STATION 

EXISTING WWTP 

i 
L 

SINTON 

HARVILL 

I; • 
~lili 

I 
I~ 

GRAPHIC SCALE IN FEET -
3000 1500 0 3000 6000 

HORIZONTAL 

NAISIIITIIIi BNGINEERING, INC. 
iiWtiliiiiv-lllfiMHWIII'bi.•SUMIIJIG 

IiR---.. --.-
---

NORTHSHORE PLANNING STUDY 
SINTON WASTEWATER PUMPING AND 

TREATMENT INFRASTRUCTURE 

AGURE 2-5 

- /.S NOTED -- 3745-510 
3/94 

-
• 



Effluent Characteristics 

Average flow 
2-hour peak flow 
BOD5 

TSS 
Dissolved Oxygen (minimum) 

2.1.1.5 Gregory 

2.1.1.5.1 Collection System 

Discharge Limitations 

0.8 mgd 
N/A 
30 mg/L 
90 mg/L 
4.0 mg/L 

Gregory's collection system consists of three lift stations and collection lines ranging from 

6-inches to 12-inches in diameter. Sub-areas of the system are connected into a 12-inch gravity 

trunk sewer in Black Welder Street, which flows into the lift station at the treatment plant site 

(Figure 2-6). 

2.1.1.5.2 Treatment Plant 

The City's treatment plant uses an activated sludge extended aeration system in oxidation 

ditch, followed by clarification and chlorination prior to discharge into an unnamed drainage 

channel, then to Green Lake, then to Corpus Christi Bay in Segment No. 2481 of the Bays and 

Estuaries. The plant discharges under the following permits: 

EPA NPDES Wastewater Permit No. TX0083062 
TNRCC Permit No. 10092-001 
Issued: April 17, 1992 
Expires: April 17, 1997 

2-14 



• • 

GREGORY 

LEGEND 
EXISTING WW LIFT STATION 

EXISTING WWTP 

\ 

-

132841 1 

I 

REYNOLDS 
METALS 

INC. 

GRAPHIC SCALE IN FEET 

I 

I 

I 

I 

V) 

I 

- -

I 

3000 1 500 0 3000 6000 
HORIZONTAL 

... IiR--
NA!SliiTB ll'llll ENGINEERING, INC. Y=M 

INGIIIIIIIMG•IN1IRO!IIIIInAL•IIUIIftTING ....1ft-, ......... __ ---
NORTHSHORE PLANNING STUDY 

GREGORY WASTEWATER PUMPING AND 
TREATMENT INFRASTRUCTURE 
[...]
0.571 0.180 1.108 0.046 1.154 

0.357 0.131 1.091 0.037 1.128 

0.512 0.132 1.104 0.038 1.142 

1.083 0.143 1.213 0.038 1.251 

0.789 0.147 1.189 0.049 1.238 

0.403 0.045 1.017 0.048 1.065 

0.354 0.082 1.039 0.046 1.085 

0.351 0.068 1.066 0.044 1.110 

0.323 0.094 1.122 0.049 1.171 

0.220 0.169 1.049 0.050 1.099 

0.175 0.122 1.007 0.037 1.044 

o.467l 0.1251 1.0961 0.0421 1.1381 

- -~ 

Sinton Taft Total 

0.518 0.332 3.254 

0.513 0.369 3.442 

0.498 0.419 3.654 

0.583 0.452 3.789 

0.534 0.434 3.601 

0.491 0.437 3.391 

0.663 0.441 3.733 

0.516 0.437 3.373 

0.305 0.463 3.263 

0.330 0.439 3.042 . 

0.194 0.408 2.884 ' 

0.205 0.382 2.830 ! 

0.4461 0.418 II 3.3551 

0.556 0.561 4.473 

0.665 0.544 4.787 

0.469 0.488 3.746 

0.682 0.593 4.452 

0.695 0.600 5.220 

0.576 0.460 4.592 

0.379 0.458 3.302 

0.363 0.497 3.306 

0.424 0.472 3.345 

0.373 0.445 3.362 

0.526 0.521 3.463 

0.491 0.445 3.217 

0.5171 0.50711 3.939 I 



City 

Aransas Pass 

Gregory 

Ingleside 

Odem 
N 

' N 
-..I Portland 

Sinton 

Taft 

TABLE 2-3 

SUMMARY OF WASTEWATER AVERAGE DAILY FLOW (ADF) AND PER CAPITA FLOW 
(1990 AND 1992) 

1990 1992 

fopulation ADF Per Capita Population ADF Per Capita 
Estimate (MGD) Flow (GPCD) Estimate (MGD) Flow (GPCD) 

7180 0.722 101 7418 0.949 128 

2458 0.141 57 2652 0.236 89 

5696 0.323 57 6020 0.467 77 

2366 0.113 48 2392 0.125 52 

12224 1.142 93 12577 1.138 90 

5549 0.446 80 5729 0.517 90 

5234 0.418 80 5411 0.507 94 

1990 & 1992 
Average Per 
Capita Flow 

(GPCD) 

115 

74 

67 

50 

92 

85 

87 



TABLE 2-4 

SUMMARY OF WASTEWATER EFFLUENT DATA 

- -- -

I BODS TSS 

30Day 
Avg. Flow 

City Period (MGD) (MG/L) (LBS/DAY) (MG/L) (LBS/DAY) 

Aransas Pass 4/91 - 3/92 0.92 2.7 20.7 4.9 37.6 

Gregory 4/91 - 3/92 0.21 3.3 5.8 12.4 21.7 

Ingleside 4/91 - 3/92 0.40 3.6 12.0 6.4 21.4 

Odem 4/91 - 3/92 0.14 20.6 24.1 66.0 77.1 

N 
Portland ( 1) 4/91 - 3/92 1.09 6.8 61.8 3.5 31.8 

' N 
00 Sinton 4/91 - 3/92 0.45 23.9 89.7 49.0 183.9 

Taft 4/91 - 3/92 0.48 3.4 13.6 3.7 14.8 

TOTALS 3.69 7.4 227.7 12.6 388.3 
--

(1) Combined values for both Portland plants 



2.1.3.3 Projected Average Daily Wastewater Flows 

Wastewater flows were projected for the years 2000, 2010, and 2020 by using the 

population projections presented in Section 2 .1. 3. 1 and calculated per capita wastewater flows. 

The projected average daily wastewater flows are based on an average of the 1990 and 1992 per 

capita flows (Table 2-5). 

Actual per capita flows showed a wide variation, which is dependent upon the unique 

characteristics of the service area in each city. All of the cities, with the exception of Aransas 

Pass, showed actual gpcd flows that were less than 100 gpcd (value recommended by TNRCC 

for planning purposes in the absence of actual data) (Table 2-5). Projections of revenue 

generated by effluent flows, that are presented in this study, are based on the actual per capita 

flows (Table 2-5). Sizes of collection and treatment facilities are based on the recommended 100 

gpcd, except for Aransas Pass (actual value of 115 gpcd used). 

2.2 Feasibility of Regional Effluent Reuse 

Previous wastewater master plans for municipalities in the Northshore area were reviewed 

to evaluate how new wastewater treatment plants or expansions could be incorporated into a 

regional plan for reuse of treated effluent. Master Plans, studies and reports that were reviewed 

include: 

• City of Portland Comprehensive Plan, Coastal Bend Regional Planning 
Commission, February 1971. 

• Report on Sludge Dewatering for City of Portland, NEI, March 1993. 

• Live Oak Ridge Regional Water and Wastewater Master Plan, NEI, August 1989. 

2-29 



TABLE 2-5 

PROJECTED AVERAGE DAILY WASTEWATER FLOWS 

.... ·· .. . ·. . .· .· I 
Average Daily Flow .•·· I PerCapita Flow 

(GPCD) 
•• 

(MGD) ··•• .··. . 

..... City Year Population 
• .... ·. . . 

•••••• 
Actual Recommended Actual Recommended ••. 

•••• ·. ·. . Value I ·.· Planning Value Value ·• Planning Value 

Aransas Pass 1990 7180 115 115 0.83 0.83 
2000 8129 0.93 0.93 
2010 9293 1.07 1.07 
2020 10634 1.22 1.22 

Gregory 1990 2458 74 100 0.18 0.25 
2000 3233 0.24 0.32 
2010 4110 0.30 0.41 
2020 4774 0.35 0.48 

Ingleside 1990 5695 67 100 0.38 0.57 
2000 6993 0.47 0.70 
2010 8275 0.55 0.83 
2020 9432 0.63 0.94 

Ingleside on the Bay 1990 580 - 100 - 0.06 
2000 684 - O.Q7 
2010 1000 - 0.10 
2020 1000 - 0.10 

Odem 1990 2366 50 100 0.12 0.24 
2000 2467 0.12 0.25 
2010 2816 0.14 0.28 
2020 3215 0.16 0.32 

Portland 1990 12224 92 100 1.12 1.22 
2000 13636 1.25 1.36 
2010 15156 1.39 1.52 
2020 16523 1.52 1.65 

Sinton 1990 5549 85 100 0.47 0.55 
2000 6265 0.53 0.63 
2010 7154 0.61 0.72 
2020 8168 0.69 0.82 

Taft (including Taft 1990 5245 87 100 0.46 0.52 
Southwest) 2000 5937 0.52 0.59 

2010 6345 0.55 0.63 
2020 6712 0.58 0.67 

·. . 

••••• 

·• 
.. 

1 .••. 

• •• 
· . 

Total 1990 I 41297 - -
•••• 

3.56 .· 4.24 .... 
I · .. 

2000 47344 ..... 
I 

4,06 4.85 .· 

.·. 
.. 

I .· 2010 54149 I 
.· I 4.61 5.56 

·• 
... 2020 60458 

I 

L• 5.15 •. 6.20 •..•• . •· .. ·. . .. 

2-30 



• Nueces Estuary Regional Wastewater Planning Study - Phases I and II, HDR 
Engineering, Inc., March, 1993. 

• Engineering Study and Report for Improvements to the City of Sinton's Public 
Utility and Infrastructure Systems, NEI, August 1992. 

• Preliminary Engineering Study and Report for Improvements to the City of 
Ingleside Wastewater Collection and Treatment Facilities, Archie Walker 
Engineering, Inc .. September 1988. 

• Homeport Wastewater Project - Evaluation of Possible Sites for Wastewater 
Treatment Facilities, Archie Walker Engineering, Inc., June 1988. 

• Comprehensive Plan for the City of Odem, NEI, May 1976. 

• 1984 Water and Sewer System Improvements, City of Odem, NEI, July 1984. 

• Environmental Assessment for Proposed Eastern San Patricio County, Texas 
Subregional Wastewater Treatment Facility, NEI, May 1979. 

• Sinton Comprehensive Plan, Bernard Johnson Engineers, Inc., July 1970. 

• Sanitary Sewer System Evaluation Survey Report for the Cities of Aransas Pass, 
Gregory and Ingleside, Texas, Geo-Marine Inc., November 1978. 

• Analysis of Infiltration and Inflow for the Cities of Taft, Gregory, Ingleside and 
Aransas Pass, Texas, Geo-Marine Inc., December 1976. 

• An Analysis of Infiltration in the Sanitary Sewer System of Gregory, Texas, Geo­
Marine, Inc., July 1976. 

• City of Taft Comprehensive Plan, Urban Engineering, January 1989. 

In addition, the effects of effluent discharge locations were evaluated to determine if plant 

modifications would be necessary to meet potential reuse requirements. The Texas Natural 

Resource Conservation Commission (TNRCC) regulations (31 T AC Chapter 31 0), specify 

reclaimed water quality requirements, depending on the specific end use of the reclaimed water. 

The reuse categories and effluent requirements (30-day average values) that are applicable to the 

Northshore area WWTP's are: 

2-31 



• Irrigation of restricted landscape areas (defined as land which has had its plant 
cover modified and access to which may be controlled in some manner). 
Examples of such areas are: golf courses; cemeteries; roadway right-of-ways; 
median dividers). 

BODs - 20 mg/L (system other than pond system) 
BODs - 30 mg/L (pond system) 
Fecal coliform- not to exceed 800 CFU/100 mL (requires additional disinfection 
at the storage site if it is stored for a period of 24-hours or longer, based on daily 
average flow rates). 

• Commercial and industrial use 

BODs - 20 mg/L (system other than pond system) 
BODs - 30 mg/L (pond system) 
Fecal coliform- not to exceed 200 CFU/100 mL 

2.2.1 Aransas Pass 

The Live Oak Ridge Water and Wastewater Master Plan was completed in August, 1989 

for the San Patricio Municipal Water District. TWDB's 1988 population projections presented 

in the Master Plan are approximately 16 percent higher than those presented in this study. 

Using the higher projections, the Master Plan estimated that flow to the Aransas Pass WWTP 

would exceed its hydraulic capacity by the year 2010. Collection system expansion alternatives 

that were presented included the addition of new pump stations along FM 1069, north and south 

of SH 35. The Master Plan included flexibility to allow future treatment capacity to be added 

to the existing plant or at a new plant located in the area northwest of the intersection of SH 35 

and FM 1069. 

In either scenario, the City's treatment plant or plants could be incorporated into a regional 

plan for reuse. In the case of the existing WWTP, the existing discharge could be diverted into 

pumping and transmission facilities that would pump effluent for regional reuse. In the case of 

a future northwest area plant, the process could be designed to achieve the required effluent 

2-32 



limitations. In addition, pumping and transmission facilities could be incorporated into the 

design to provide effluent for reuse. 

Decisions regarding construction of a new plant or continued utilization of the existing plant 

will depend on several factors, including: 

• Future changes in the growth areas and population growth rate. 

• Continued deterioration of plant infrastructure with age. 

• On-going and increasing maintenance requirements as the plant ages. 

• Whether future plant upgrades will be required by more stringent effluent 
limitations. 

Aransas Pass is currently under an Administrative Order from the TNRCC and EPA to 

install dechlorination facilities by August 1994. Budget estimates include a project cost of 

approximately $466,000 to install ultraviolet (UV) disinfection facilities at the plant. The City 

has requested approval from the regulatory agencies to install a less expensive manual feed 

sodium thiosulfate system for dechlorination. This system has an initial capital cost of 

approximately $10,000 and annual operating cost of approximately $15,000. Based on the most 

recent annual inspection of the WWTP by TNRCC, certain aeration basin and clarifier 

modifications are also required. The total project cost of these modifications is approximately 

$35,000. 

In addition, the City has experienced sludge dewatering problems caused by inadequate 

sludge thickening and drying facilities. Budget estimates include a project cost of approximately 

$350,000 to rehabilitate the existing sludge holding basin and approximately $50,000 to 

rehabilitate the existing vacuum beds. The cost of additional sand drying beds is approximately 

$175,000. As an alternative to these costs, the City obtained a permit in late 1993 for disposal 

2-33 



of its sludge in a two-year test project at the Reynolds Metals Plant tailings beds. If this 

program is extended in the future, the necessity of sludge thickening and dewatering 

improvements may be delayed or eliminated altogether. 

TNRCC regulations would allow the City's existing effluent (20 mg/L BODs - 20 mg/L 

TSS) to be reused for irrigation of restricted landscape areas or industrial use. 

If the discharge point is relocated to a freshwater lake (such as Green Lake), more stringent 

effluent limitations (10 mg/L BODs- 15 mg/L TSS - 3 mg/L ammonia nitrogen) will likely be 

required. 

In addition, based on the fact that flows from the plant exceed 1 mgd, it is likely that 

renewal of the discharge permit at its present location will require more stringent effluent 

limitations (10 mg/1 BODs -15 mg/1 TSS- 3 mg/L ammonia nitrogen) and biomonitoring. Plant 

modifications will be required to meet these criteria. 

2.2.2 Ingleside 

A master plan for Ingleside's wastewater collection system was also presented in the Live 

Oak Ridge Water and Wastewater Master Plan. TWDB's 1988 population projections presented 

in the Master Plan are approximately 18 percent higher than those presented in this study. Even 

if the higher projections are used, the City has excess wastewater treatment capacity beyond the 

year 2020 because of the additional 1 mgd expansion that was completed to serve the Navy's 

Homeport Facility. 

Recommendations for collection system expansion included the addition of a new pump 

station along FM 1069 near Morgan Lane to serve future development north of the existing 

collection system. The southeastern portion of the service area would be served by a new pump 

2-34 



station south of Sixth Street and east of Avenue A. 

Raw wastewater from existing and future collection system expansions would flow to the 

Eighth Street Lift Station at the WWTP site. Construction of effluent pumping and transmission 

facilities at the plant site could divert the existing discharge from Kinney Bayou for regional 

reuse. 

TNRCC regulations would allow the City's existing effluent (10 mg/L BOD5 - 15 mg/1 TSS 

- 3 mg/L ammonia nitrogen) to be reused for irrigation of restricted landscape areas or industrial 

use. 

Due to the fact that the City's existing discharge permit reqmres nitrification and 

dechlorination, additional plant modifications will likely not be required for relocation of the 

existing discharge point. 

2.2.3 Portland 

Recent master planning for the City of Portland's wastewater system has included a plan 

to abandon the existing Northshore Wastewater Treatment Plant and treat all flow at the City's 

Main Plant. The Main Plant could be incorporated into a regional plan for reuse by diverting 

the existing discharge from Nueces Bay into pumping and transmission facilities. Future 

expansion of the City's collection system to areas that are not currently served could also be 

designed to send all flows to the Main Plant or directly to a future regional plant. Based on 

population projections and a recommended planning value for per capita wastewater flow of 100 

gpcd, which is in excess of the actual flow calculated in this study (92 gpcd), the existing 

WWTP has sufficient capacity through the year 2020. However, decisions regarding the future 

of the Main Plant will depend on several factors, including: 

2-35 



• Future changes in the growth areas and population growth rate. 

• Continued deterioration of plant infrastructure with age. 

• Lack of space for expansion at the existing site. 

• Whether future plant upgrades will be required by more stringent effluent 
limitations. 

• On-going and increasing maintenance requirements as the plant ages. 

Portland is currently under an Administrative Order from the EPA to either install 

dechlorination facilities or divert its effluent for reuse by August 1994. Budget estimates include 

a project cost of approximately $400,000 to install UV disinfection facilities at the plant. In 

addition, the City has experienced sludge dewatering and disposal problems at the Main Plant 

and has evaluated various solutions. Budget estimates for capital costs ranged from $250,000-

$300,000. As an alternative, Portland is also participating in the two-year test project at the 

Reynolds Metals Plant (as discussed in Section 2.2.1). 

TNRCC regulations would allow the City's existing effluent (20 mg/L BOD5 - 20 mg/L 

TSS) to be reused for irrigation of restricted landscape areas or industrial use. However, if the 

discharge point is relocated to a freshwater lake (such as Green Lake), more stringent effluent 

limitations (10 mg/1 BOD5 - 15 mg/L TSS - 3 mg/L ammonia nitrogen) will likely be required. 

In addition, based on the fact that flow from the plant exceeds 1 mgd, it is likely that 

renewal of the discharge permit at its present location will require more stringent effluent 

limitations (10 mg/1 BOD5 - 15 mg/L TSS- 3 mg/L ammonia nitrogen) and biomonitoring. The 

size and location of the existing site limit the space available for additional required facilities. 

2-36 



2.2.4 Gregory 

Certain portions of the City's service area that are currently undeveloped have access to 

the existing wastewater collection system. Future extension of service to other areas that are 
[...]
effluent on the Reynolds tailings beds would be acceptable if: 

• The reuse water had no impact on the ground water in the area. 

• The reuse water can be contained on the Reynolds site during a rainfall event 
equal to the worst storm of record of the last 25 years. 

2-112 



A water balance was performed for land disposal of effluent on the Reynolds tailings beds 

in accordance with 31 TAC 309.20 and is shown in Table 2-20. Based on an average daily 

effluent tlow of 2.5 mgd, storage volume requirements were calculated in accordance with 31 

TAC 309.20 and are shown in Table 2-21. An application site of 783 acres is required, with 

a storage volume of 143 days (Table 2-21). The effective application rate is approximately 

2,250 gallons/acre/day. Design of a system in accordance with the regulations would result in 

a zero discharge site. The water balance, storage requirements and resulting application rates, 

as specified by 31 T AC 309.20, are based on utilizing native soils and limiting hydraulic and 

nutrient application rates for production of a crop of grasses or grains on the application site. 

The Reynolds tailings beds are an engineered system which includes interception and 

collection of leachate at the bottom of the beds. Leachate is presently collected and returned to 

an on-site storage facility (Red Mud Lake) for reuse. Based on available data from Reynolds 

Metals on BOD concentrations of wastewater applied to the tailings beds and the leachate, a 

BOD reduction through the beds of 40 to 70 percent can be expected. There are no data on 

application rates of wastewater from the Reynolds on-site WWTP. 

Based on the requirements of 31 TAC 309.20, and the availability of the existing system 

for collection of any leachate from the tailings beds, it appears that application of primary 

effluent to the beds would be feasible. However, in order to better quantify hydraulic 

application rates and-expected BOD removal through the tailings beds, pilot column studies are 

recommended. 

A sub-alternative for Alternative R-1 was evaluated for providing additional treatment to 

0.5 mgd of primary effluent for reuse as irrigation water at NSCC. This sub-alternative was 

evaluated in order to satisfy irrigation demands in lieu of treated effluent discharge to NSCC. 

2-113 



N 
' --

""'" 

Avg. Avg. 
Month Precip (1) Runoff (2) 

Jan. 1.78 0.28 

Feb. 1.91 0.34 

Mar. 1.29 0.10 

April 1.96 0.38 

May 3.33 1.47 

June 2.78 0.82 

July 2.27 0.53 

Aug. 3.07 1.35 

Sept. 5.12 2.65 

I Oct. 3.17 1.08 

I Nov. 1.76 0.27 

Dec. 1.80 0.29 

Total 30.24 9.56 

TABLE 2-20 

REYNOLDS METALS COMPANY TAILINGS BEDS 
WATER BALANCE 

Avg. Total Effiuent 
Infiltrated Evapotran Required Water Needed in 
Rainfall -spiration Leaching Needs Root Zone 

1.50 0.80 0.00 0.80 0.00 

1.57 1.20 0.00 1.20 0.00 

1.19 2.80 0.54 3.34 2.15 

1.58 3.40 0.61 4.01 2.43 

1.86 6.10 1.41 7.51 5.65 

1.96 6.50 1.51 8.01 6.05 

1.74 6.70 1.65 8.35 6.61 

1.72 4.60 0.96 5.56 3.84 

2.47 5.10 0.88 5.98 3.51 

2.09 4.10 0.67 4.77 2.68 

1.49 2.10 0.20 2.30 0.81 

1.51 1.00 0.00 1.00 0.00 

20.68 44.40 6.43 52.83 38.73 

(1) Average precipitation data for years 1940- 1990 
(2) Average runoff calculated from curve 75 in SCS Manual "Urban Hydrology for Small Watersheds" 
(3) Average evaporation data for period 1966- 1990 

Evaporation Effiuent Consumption 
from Reser. to be from 
Surface (3) Applied Reservoir 

0.09 0.00 0.09 

0.11 0.00 0.11 

0.24 2.53 2.77 

0.24 2.85 3.09 

0.22 6.65 6.87 

0.34 7.12 7.46 

0.51 7.78 8.29 

0.49 4.52 5.01 

0.27 4.13 4.40 

0.30 3.15 3.45 

0.23 0.96 1.19 

0.18 0.00 0.18 

3.22 39.69 42.91 I 



N 
I --Ul 

TABLE 2-21 

STORAGE REQUIREMENTS FOR 2.5 MGD WWTP 

~-- ~- ~~- ~-~ -------

Effluent Rainfall Runoff Net 25 Yr. 
Received Worst Year Worst Year Low 
for Appl. in Past 25 in Past 25 Infiltrated Available Evap. from 

Month or Stor. (I) Years (2) Years Rainfall (3) Water Reservoir (4) Storage 

Jan. 3.57 2.89 0.89 2.00 

Feb. 3.57 3.10 1.23 1.87 

Mar. 3.57 2.09 0.43 1.66 

April 3.58 3.18 1.16 2.02 

May 3.58 5.40 2.78 2.62 

June 3.58 4.51 2.05 2.46 

July 3.58 3.68 1.43 2.25 

Aug. 3.58 4.98 2.44 2.54 

Sept. 3.58 8.31 5.32 2.99 

Oct. 3.58 5.14 2.57 2.57 

Nov. 3.57 2.86 0.87 1.99 

Dec. 3.57 2.92 0.91 2.01 

Total 42.91 49.06 22.08 26.98 

Acres Req'd 783 

(I) Based on average yearly consumption from reservoir for water balance calculation 
(2) Based on annual rainfall data for the year 1980 
(3) Runoff calculated from curve 75 in SCS Manual "Urban Hydrology for Small Watersheds" 
(4) Evaporation data for 25 year low based on year 1966 

5.57 0.00 

5.44 0.06 

5.23 0.13 

5.60 0.00 

6.20 0.00 

6.04 0.13 

5.83 0.44 

6.12 0.36 

6.57 0.27 

6.15 0.42 

5.56 0.34 

5.58 0.32 

69.89 2.47 

Required Storage Volume (gal) 
Days of Storage 

3.57 

3.51 

1.77 

1.49 

-2.49 

-3.50 

-4.14 

-0.73 

-0.42 

0.00 

2.72 

4.21 

---------

Accumulated 
Storage 

10.10 

13.61 

15.38 j 

16.87 

14.37 

10.87 

6.73 

6.00 

5.58 

0.00 

2.52 

6.53 

358,647,888 
143 



Construction cost for the additional treatment facilities is estimated to be $750,000. This cost 

is for the treatment plant only, and does not include costs for pumping and storage of the 

effluent. The sub-alternative is eliminated for further consideration due to its prohibitively high 

costs. 

2.5.5 Design Criteria for Regional WWTP 

2.5.5.1 Capacity 

The proposed capacity of the regional WWTP is based on wastewater flow projections 

presented in Section 2.1.3 and the following assumptions: 

• Plant will be sized for flows through the year 2020. 

• TNRCC regulations regarding requirement to commence design of plant 
expansion when flow reaches 75 percent of capacity and to commence 
construction when flow reaches 90 percent of capacity will be respected (75-90 
Rule). 

• Recommended planning value for wastewater flow of 100 gpcd is used for all 
cities except Aransas Pass. 

• Actual per capita flow of 115 gpcd is used for Aransas Pass. 

• Plant would be planned and sized to accommodate phasing. 

For purposes of preparing WWTP cost estimates, the following construction phasing 

scenarios were established: 

Scenario 1 

• Proposed Phase 1 - Initial 2.5 mgd module 

• Future Phase 2 - Additional 2.5 mgd expansion for a total of 5.0 mgd. 

• Future Phase 3 - Final 2.5 mgd expansion for a total of 7.5 mgd. 

The 2.5 mgd module planned for Phase 1 is sized to handle the combined projected year 

2-116 



2020 ADF from Portland (1.65 mgd) and Gregory (0.48 mgd). Based on the previously 

mentioned TNRCC 75-90 Rule and projections from Section 2.1.3, design of a plant expansion 

would need to occur in approximately year 2010. 

It is also feasible for the initial treatment module to be sized to handle flow from Portland 

only. In this case, an initial 2.0 mgd plant could handle flows through the year 2010 before 

design of an expansion would be required. However, based on the fact that Portland's Main 

Plant has current capacity for 2.5 mgd, it was assumed that 2.5 mgd would be the smallest 

increment constructed. 

The 2.5 mgd expansion is sized to handle the combined projected year 2020 ADF from 

Aransas Pass (1.22 mgd) and Ingleside (1.04 mgd), giving a 5.0 mgd plant which would have 

adequate capacity for Portland, Gregory, Aransas Pass and Ingleside through the year 2020. 

Based on the 75-90 Rule, design of an expansion to the 5.0 mgd plant would need to occur at 

approximately year 2010. 

The final 2.5 expansion is sized to handle the combined projected year 2020 ADF from 

Taft (0.67 mgd), Sinton (0.82 mgd) and Odem (0.32 mgd), resulting in a 7.5 mgd plant that 

could handle projected flows for all the participants. 

Scenario 2 

• Proposed Phase 1 - Initial 5.0 mgd module. 

• Future Phase 2 - Additional 2.5 mgd expansion for a total of 7.5 mgd. 

Under this scenario, the 5.0 mgd module would handle the combined flows from Portland, 

Gregory, Ingleside, Aransas Pass and Taft through the year 2010. Under the 75-90 Rule, 

construction of a plant expansion would need to occur at that time. 

2-117 



2.5.5.2 Alternative R-1 -Primary Treatment Process 

A flow schematic for the recommended WWTP is shown in Figure 2-29. Design criteria 

for each of the wastewater unit processes is shown in Table 2-22. The schematic shown is only 

one possible scenario for primary treatment, and was prepared for the purpose of obtaining cost 

estimates. Other treatment scenarios likely exist and should be evaluated in subsequent stages 

of this project. 

It is recommended that the influent wastewater stream would be screened by rotary-type 

fine screens prior to the biological filters. The fine screening is required to prevent plugging 

of the orifices in the filter rotary distributor as well as the filter media. Two filters are 

recommended for redundancy and reliability. The filters have been conservatively sized for a 

hydraulic loading rate of 2 gpm/ff at average flows and 4 gpm/ff at peak conditions. 

Corresponding BOD loading rates are 230 and 460 Ibs/day/1000 ff, respectively. Due to the 

relatively high hydraulic loading rate, filter recycle will not be required. 

The primary clarifier has been sized in accordance with TNRCC design criteria for an 

average overflow rate of 900 gpd/ff and a peak overflow rate of 1800 gpd/ff. the literature 

shows that solids concentrations of 4 percent are easily achieved for settled sludge from a 

trickling filter plant. 

Aerobic digestion is recommended for sludge stabilization. It is assumed that the end use 

of the sludge will be land application in the liquid form for vegetative growth on tailings bed 

closures at Reynolds Metals. Stabilization methods such as lime or kiln dust were not 

considered since the end use will be on soils which are already alkaline in nature. Application 

in the liquid form is recommended to avoid the cost of dewatering equipment. 

2-118 



.--- Q = 2.5 MGD 

BOD = 4170 lbs./ day 

TSS = 3128 lbs./ day 

FINE 
SCREENS 

SCREENINGS TO 
I.J\NDFILL 

,....--- Q = 2.5 MGD 

1-- BOD = 1877 lbs./day 

J--- TSS = 1 877 lbs./ day 

EQUAL I 
STORAGE 

LEACHATE TO 
RECYCLE 

TAIUNGS 
BEDS 

LEACHATE 
COLLECTION 

I 
I 
I 

2850 lbs./day 0 
4%, 8500 GPO 

t 
AEROBIC 

DIGESTION 

DIGESTED SLUDGE TO 
LAND APPUCATlON 

Ill 1

1-in.--·are. 
lWSIIlTII INGINIIIRIIIG, INC. - ---·- ~1...----

-

---
NORTHSHORE PU\NNING STUDY 

ALTERNATIVE R-1 PRIMARY TREATMENT 
PROCESS FLOW SCHEMAllC 

AGURE2-29 



TABLE 2-22 
DESIGN CRITERIA FOR REGIONAL WWTP 

INFLUENT WASTEWATER CHARACTERISTICS 
Average Daily Flow: 
Peak Daily Flow: 
Minimum Daily Flow: 
Average BOD Concentration: 
Average TSS Concentration: 

EFFLUENT REQUIREMENTS 
30 Day Average BOD: 
30 Day Average TSS: 

INFLUENT SCREENS 
Type: 
No. of Units: 
Flow per Screen: 
Screen Opening: 
Screenings Disposal: 

BIOLOGICAL ROUGHING FILTERS 
No. of Units: 
Wetting Rate at Peak Flow: 
BOD Loading at Peak Flows: 
Media: 
Media Specific Surface Area: 
Reactor Diameter: 
Reactor Height: 
Recycle Rate: 

PRIMARY CLARIFIER 
Type: 
No. of Units: 
Overflow rate at Average Flow: 
Overflow rate at Peak Flow: 
Diameter: 
Side Water Depth: 
Sludge Removal: 
Sludge Concentration: 

AEROBIC DIGESTER 
No. of Units: 
Detention Time at Average Flow: 
Reactor Volume: 
Design VSS Reduction: 
Design Air Requirement: 
Total Air Requirement: 
Diffuser Type: 
No. of Blowers: 
Blower Capacity: 
Blower Motor Horsepower: 

2-120 

I UNITS 

2.5 MGD 
5.0 MGD 
1.25 MGD 
200 mg/1 
150 mg/1 

80 mg/1 
80 mg/1 

Rotary 
3 (one standby) 
900 gpm 
0. 020 inches 
Landfill 

2 
4 gpm/ft2 

460 lbs/day/100 ft2 

Plastic Sheet Type 
27 ft2/ft3 

24ft 
20ft 
Not Required 

Circular 
1 
900 gpdlft' 
1800 gpd/ft2 

60ft 
12 ft 
Continuous Flow 
4% 

21 days 
178,500 gallons 
45% 
25 SCFM/1000 ft3 

600 SCFM 
Coarse Bubble 
2 (one standby) 
600 SCFM 
40 HP 



2.5.5.3 Alternative R-2 - Secondary Treatment Process 

The wastewater treatment analysis included a fail-safe alternative for a secondary treatment 

plant, including the capability of permitting and discharging effluent to a receiving water body 

or Reynolds Metals. 

As described in Section 2.5.5.2, the allowable application rate on the tailings beds is 

uncertain. Application rates based on water balance calculations in accordance with Table 2-21 

results in a land area requirement of 783 acres. This required area exceeds the land area 

available at the Reynolds Sherwin Plant site. 

Since the tailings beds are an engineered system with leachate collection, it is likely that 

higher application rates could be used, thereby decreasing the required land area and 

corresponding storage volume. It is recommended that column studies be performed in order 

to determine maximum application rates as it relates to BOD reduction through the tailings beds. 

Should the column studies show that application rates are not high enough to use only the beds 

at the Reynolds Sherwin Plant site, the following options are available: 

• Pump primary effluent to the tailings beds at the Reynolds Copano Bay Facility. 

• Design the regional WWTP to meet advanced secondary treatment standards and 
discharge effluent to Corpus Christi Bay or for industrial process reuse at 
Reynolds Metals. 

It is likely that a permitted discharge will require an effluent quality of 10 mg/L BOD, 15 

mg/L TSS, 3 mg/L NH3-N and a dissolved oxygen content of at least 4 mg/L. 

Several alternative treatment processes are available to meet these criteria. A cost 

effectiveness analysis of various treatment processes is beyond the scope of this study. 

Conceptual cost estimates for a "generic" secondary treatment plant are presented in Section 5.0. 

2-121 



2.5.6 Cost Estimates for Wastewater Treatment Alternatives 

The evaluation of wastewater treatment alternatives included estimation of all capital and 

annual 0 & M costs associated with the regional wastewater treatment system.3 Descriptions 

of required facilities and their costs are presented in the following sections. The types, special 

features and capacities of wastewater pump stations will be determined during final design. 

Pump stations may be designed as wet pit/dry pit or submersible types, and may include raw 

screening facilities, odor control facilities and chemical addition facilities, as required. 

Conceptual cost estimates were prepared based on two possible options: 

Option 1: The pump stations sized for a firm pumping capacity of 3Q (average daily flow 
in year 2020 times a peak factor of 3). Peak wet weather flows in excess of pump station 
capacities would be diverted to storage facilities for purposes of flow equalization. The 
flow equalization/storage facilities may consist of new storage tanks or basins, existing 
WWTP basins that are modified, or a combination of both. Flow equalization/storage 
facilities would be utilized only during periods of excessive wet weather peaks. Provisions 
would need to be made for 0 & M, including cleaning of facilities after their use, to 
prevent objectionable conditions from forming. 

Option 2: Pump stations sized for a firm pumping capacity of approximately 6Q (average 
daily flow in year 2020 times a peak factor of 6). In order to pump peak flows of 6Q and 
maintain reasonable head loss and power requirements in the relatively long force mains, 
a dual force main system is proposed. Advantages of this system include flexibility and 
reliability based on the dual lines. Disadvantages include higher initial capital costs and 
the fact that provisions will also be required for cleaning of the standby force main after 
its use to prevent objectionable conditions from forming. 

Schematics, routing maps and cost tables are shown in Appendix C. 

2.5.6.1 Phase 1 -Portland 

Proposed facilities include: 

3Cost estimates are for conveyance of wastewater to the regional wastewater treatment plant and for 